(B Husgvarna

1130SBE

lllustrated Parts List / 96193001703



REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17




REPAIR PARTS

AUGER HOUSING / IMPELLER ASSEMBLY

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

KEY PART

NO.

No o b~

10
11
12
13
14
15
16
17
18
19
20
21
22
24
25
26
27
28
29
30

NO.

532 19 10-79
532 18 89-09
532 15 53-77
532 18 03-55

872 27 05-05
532 16 31-83
532 40 77-21
532 41 62-70
532 18 40-95
532 17 53-22
810 04 05-00
819 11 15-07
874 94 05-16
532 40 56-37
532 17 95-82
873 80 04-00
532 15 53-77
532 40 13-47
532 40 78-34
532 12 86-38
872 27 05-06
532 18 81-70
532 17 46-97
532 19 86-36
532 40 78-34
532 40 77-22

NOTE: All component dimensions given in U.S. inches.

DESCRIPTION

Pulley, Impeller

Bearing Assembly, Flange
Nut, Hex Flange 5/16-18
Bolt, Flat Head, Carriage
5/16-18 x 5/8

Bolt, Carriage 5/16-1 8 x 5/8
Bolt

Housing, Auger

Bar, Scraper

Bracket, Corner Discharge
Base, Discharge Chute
Washer, Lock 5/16
Washer, Flat

Screw, Hex Head 5/16-18 x 3/4
Grease Fitting

Screw, Hex Head 5/16 x 1
Nut, Hex Lock 1/4-20

Nut, Hex Lock 5/16-18
Washer, Flat 5/16

Skid Plate, Heavy Duty
Wing Nut

Bolt, Shoulder 1/4-20
Retainer, Plastic

Washer, Thrust, 1"

Bolt, Shear

Skid Plate, Heavy Duty
Auger Assembly, RH

KEY PART
NO. NO.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

532 40 77-23
532 40 77-68
532 40 77-69
532 17 46-81
532 17 46-84
532 40 77-57
532 17 46-83
532 40 77-58
532 40 77-67
532 40 77-60
532 40 77-61
532 40 77-70
532 40 77-62
532 18 92-82
532 40 77-63
532 40 77-64
532 40 77-65
532 18 41-05
874 78 04-26
532 40 77-66
532 18 42-05
532 18 47-47
872 27 05-06
532 19 87-09
532 19 86-38
532 18 06-84
532 19 67-10
532 18 79-25

DESCRIPTION

Auger Assembly, LH
O-Ring

Bushing, Flange 3/4
Washer, Thrust 3/4
Bearing, Thrust 3/4

Shaft, Impeller

Washer, Thrust 5/8
Bushing, Flange 5/8
Screw, Hex Head 5/16-18 x 3/4
Plug, Case

Housing, Gearbox, RH
Seal, Oil

Bushing, Flange, 1"

Key, Square 1/4x1/4x7/8
Gear, Worm

Shaft, Auger

Housing, Gearbox, LH
Impeller Assembly

Screw, Hex Head 1/4-20 x 1-5/8
Gasket, Gearbox

Pin, Roll 3/16 x 1-1/8

Bar, Drift Cutter

Bolt

Stop

Spacer

Multi-Wrench

Gearbox Assembly

Bearing

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your snow thrower and void your warranty.

21



REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17




REPAIR PARTS

CONTROL PANEL / DISCHARGE CHUTE

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

KEY PART
NO. NO.

532 41 42-80
81750 10-10
532 19 84-75
873 80 06-00
81913 13-16
532 40 49-74
532 40 76-43
532 15 00-78
532 18 45-05
532 17 98-29
532 17 92-46
532 19 17-30
872 25 05-05
532 75 11-53
532 40 76-50
532 18 41-13
532 17 91-45
532 12 84-15
532 41 42-81
872 27 05-06
874 04 10-24
532 19 24-49
532 15 53-77
532 19 84-74
532 16 96-75
532 18 04-45
532 18 77-16
532 40 54-00
532 19 21-99
532 19 41-89

—
QOWoONOOOR~OWON =

WWWMNDMNDMNDNDMNDMNDMNODN = =22
N2 000N OTWNOOWONOOOOR~OWON =

NOTE: All component dimensions given in U.S. inches.

DESCRIPTION

Knob, Lever

Screw #10-24 x 5/8

Control Assembly, Deflector
Nut, Lock 3/8-16

Washer, Flat 3/8

Control Assembly, Chute Rotater
Support, Pivot

Screw, Hex Head 5/16-18 x 3/4
Spring, Deflector

Bolt, Shoulder

Washer, Friction, Nylon

Nut, Lock 1/4-20

Bolt, Carriage 5/16-18

Nut, Lock 5/16-18

Chute Assembly

Deflector Assembly

Seal, Deflector

Rivet, Blind

Knob, Speed Control Lever
Bolt, Carriage 5/16-18 x 3/4
Screw #10-24 x 1-1/2

Control Assembly, Power Steering
Nut, Lock 5/16-18

Lever Assembly, Speed Control
Retainer, Hairpin

Rod, Upper, Speed Control
Rod, Lower, Speed Control
Clamp, Clean-Out Tool

Tool, Clean-Out

Screw

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your snow thrower and void your warranty.

23



REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17




REPAIR PARTS

HANDLES

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

KEY PART

NO.

O© oOoO~NOOIN =

10
11
12
13
14
15
16
17
18
19
22
23
24
25
26
27
28
30
31
32
34
36
37
38
39
40
41
42
47
48
49
50

NOTE: All component dimensions given in U.S. inches.
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your snow thrower and void your warranty.

NO.

532 41 55-42
532 41 55-41
532 16 96-75
817 06 04-08
532 41 26-77
532 19 95-76
532 41 55-46
532 41 55-39
874 78 05-24
874 78 05-12
532 41 52-36
532 41 52-37
532 75 11-53
81913 13-16
532 17 88-99
532 18 04-80
532 18 04-81
87212 06-18
532 18 40-87
532 18 04-47
532 18 09-26
532 17 86-69
817 00 06-16
532 41 26-80
532 40 58-79
532 17 52-62
532 18 44-71
817 06 04-10
532 17 88-31
532 41 62-88
532 17 86-66
532 40 16-20
532 17 86-68
532 40 56-99
53217 87-75
532 41 45-72
532 19 69-43
532 19 69-44
532 41 45-15
532 40 57-81

DESCRIPTION

Lever, Auger Control, RH

Lever, Traction Drive Control, LH
Retainer, Hairpin

Screw, Hex Head

Rod, Interlock

Arm, Impeller Rod

Arm, Traction Rod

Panel, Control

Screw, Hex Head 5/16-18 x 1-1/2
Screw, Hex Head 5/16-18 x 1-3/4
Handle Tube, LH

Handle Tube, RH

Nut, Lock 5/16-18

Washer, Flat 3/8

Knob, Handle

Rod, Auger Control

Rod, Traction Control

Bolt, Carriage 3/8-16 x 2-1/4
Handle Tube, Lower

Sleeve, Spring

Spring, Traction Drive

Spring, Auger Control

Screw, Hex Head 3/8-16 x 1
Spacer

Console, Panel

Screw, Hex Head, Tapping #10-24 x 1-1/4
Screw, Hex Head, Tapping #10-24 x 1/2
Screw

Spring, Torsion

Spring, Interlock

Headlight, Halogen (Includes Bulb)
Bulb, Halogen

Bezel, Headlight

Harness, Headlight (Halogen)
Pop Rivet

Cam, Interlock

Mounting Bracket, Handle, RH
Mounting Bracket, Handle, LH
Grip, Handle, Heated

Switch, Heated Handle Grips

25

1 inch = 25.4 mm



REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

~
|

28 |
a,
31

26

3 33 @ 37



REPAIR PARTS

DRIVE

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

KEY PART

NO.

©O©oOo~NOOOLRA~DN

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
43
44

NOTE: All component dimensions given in U.S. inches.
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your snow thrower and void your warranty.

NO.

532 75 11-53
817 49 05-08
532 18 00-17
532 18 01-34
532 17 92-70
532 19 29-07
532 18 00-82
532 18 00-65
53218 77-14
532 18 00-66
532 17 88-07
532 18 40-80
532 17 53-44
532 18 78-57
532 17 98-31
532 19 95-09
873 93 05-00
532 17 86-13
874 76 05-14
532 08 51-79
53218 01-35
532 18 00-81
532 17 86-95
53219 77-63
532 40 43-07
532 19 77-64
532 18 40-77
532 18 40-76
872 27 05-05
532 18 92-82
532 18 89-09
532 18 40-75
532 18 25-04
532 19 10-80
532 15 53-77
819 11 15-07
810 04 05-00
874 95 05-12
812 00 00-12
532 17 90-95
532 18 42-06

DESCRIPTION

Nut, Lock 5/16-18

Screw, Hex Head 5/16-18 x 1/2
Bearing, Flange

Shaft, Auxiliary

Spacer, Plate

Plate, Auxiliary

Gear, Intermediate (12/58)
Gear, Pinion

Rod, Clutch

Shaft, Long, Hex

Pin, Pivot

Lever, Shifter / Wheel
Trunnion Bearing Assembly
Bracket, Pivot, Shift

Ring, Rubber Wheel

Plate, Rubber Wheel

Nut, Lock 5/16-18

Hub, Rubber Wheel

Screw, Hex Head 5/16-18 x 7/8
Retainer, Hairpin

Spring, Bias

Gear, Axle (58 Teeth)

Pin, Pivot Lever

Plate Assembly, Drive
Shaft, Axle

Shaft, Short Hex

Lever, Shifter Plate
Bracket, Shifter Support
Bolt, Carriage 5/16-18 x 5/8
Key, Square 1/4x1/4x7/8
Bearing, Flange

Plate, Drive Mounting
Spacer, Bearing

Pulley, Traction Drive

Nut, Lock 5/16-18

Washer, Flat

Washer, Lock 5/16

Screw, Hex Head 5/16-18 x 3/4
Ring, Retaining

Spring, Return

Pin, Roll

27

1 inch = 25.4 mm



REPAIR PARTS CHASSIS / ENGINE / PULLEYS

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

2

> .. <) = N\ J N
. R o —’/T\‘
s d ®
e YN O)
51 /w . A ', Q @\Q‘ ®§
O/

|
|
|

92




REPAIR PARTS

KEY PART
NO. NO.

1
2

532 18 10-44
532 18 05-22

874 78 05-20
532 05 92-89
532 16 67-85
532 17 53-30
532 17 90-92
810 04 05-00
817 49 05-08
532 41 04-20
532 08 51-79
532 17 88-28
532 40 80-10
532 15 04-06
532 17 93-54
874 78 05-24
532 17 53-31
532 18 05-23
874 61 05-16
532 40 94-75
532 18 04-78
532 17 91-57
532 40 00-26
532 85 02-63
532 85 10-84

NOTE: All component dimensions given in U.S. inches.

DESCRIPTION

Spring, Traction Idler

Pulley, Idler (2-1/4)

Engine, Tecumseh, Model Number
LH358SA (For engine service and
replacement parts, call Tecumseh
Products at 1-800-558-5402)
Screw, Hex Head 5/16-18 x 1-1/4
Washer, Flat

Nut, Jam, Lock 5/16-18

Pin, Idler Pivot

V-Belt, Traction Drive

Washer, Lock 5/16

Screw, Hex Head 5/16-18 x 1/2
Idler Arm / Brake Pad Assembly
Retainer, Hairpin

Spring, Brake

V-Belt, Impeller Drive

Screw, Hex Head 3/8-16 x 1-1/4
Arm, Idler

Screw, Hex Head 5/16-18 x 1-1/2
Bushing, Idler Pivot

Pulley, Idler (2-3/4)

Screw, Hex Head 5/16-18 x 1
Spacer, Engine Pulley

Pulley, Engine, Traction Drive
Pulley, Engine, Impeller Drive
Washer, Flat 3/8

Washer, Lock, Helical 3/8

Screw, Hex Head 3/8-24 x 1-3/8

CHASSIS / ENGINE / PULLEYS
SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

KEY PART

NO.

28
29

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
49
50
51
52
53
55
57
58

NO.

532 15 54-52
532 19 22-13

532 17 88-30
817 49 04-08
532 17 92-56
532 18 78-53
532 19 85-80
532 40 54-85
873 80 05-00
532 18 40-86
532 18 71-01
532 19 21-10
873 93 05-00
532 70 02-79
532 17 90-65
532 18 40-85
817 00 06-16
532 18 40-74
532 41 08-77
532 18 44-71
532 41 61-55
532 18 80-02
532 40 61-09
532 05 70-79
532 03 50-62
512 00 00-02
811 05 05-00
532 19 85-63

DESCRIPTION

Guide, Belt

Belt Cover Assembly

(Includes Toolbox Cover)

Cover, Toolbox

Screw, Hex Head 1/4-20 x 1/2
Bolt, Shoulder 5/16-18
Bellcrank Shifter

Clevis Pin

Arm, Auger Control

Nut, Lock 5/16-18

Bellcrank

Link, Speed Control

Trunnion, Pivot Bracket
Locknut, Hex

Hairpin, Cotter 3/32 x 1/2

Pin, Bellcrank

Bracket, Bellcrank

Screw, Hex Head

Pivot Bracket, Impeller Idler Arm
Pan, Frame Bottom

Screw, Hex Head 5/16-18 x 3/4
Frame Assembly

Plate, Frame End

Shaft, Auger Control

Washer, Hardened

Key, Safety

Ring, Crescent

Washer, Lock, External Tooth 5/16
Power Cord

1inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your snow thrower and void your warranty.

29



REPAIR PARTS WHEELS / DECALS

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17
18 14 -




REPAIR PARTS

WHEELS / DECALS

SNOW THROWER - MODEL NO. 1130SBE (96193001703), PRODUCT NO. 961 93 00-17

KEY

N = = =

T G G G Y 2 X
' .mm—nocoo:mhmm—n_og

NOTE: All component dimensions given in U.S. inches.

PART

NO.

532 19 95-01
532 15 54-43
532 40 51-61
532 18 44-71
817 06 04-10
532 18 78-59
532 41 52-63
817 60 04-06
817 49 05-08
532 40 50-77
532 19 95-19
532 18 20-15
532 19 95-18
532 19 95-12
532 19 95-11
532 18 18-47
532 08 51-79
532 18 41-97
532 19 21-26
532 18 24-66
532 18 76-22
532 19 49-41
532 17 91-39
532 19 49-40
532 18 92-82
532 17 46-97
532 17 98-30
532 19 38-85
532 19 95-02
532 70 02-79
812 00 00-45
532 14 63-15

PART

NO.

532 18 10-37
532 41 47-47
532 18 10-35
532 18 10-42
532 41 47-48
532 18 10-33
532 41 54-75
532 18 37-30
532 41 53-99
532 41 53-98
532 15 57-94
532 41 51-97
532 41 51-98

DESCRIPTION

Wheel Assembly, 16", Power Steering, LH
Pin, Klik 1/4

Cover, Power Steering

Bolt, Shoulder #10-24 x 5/8
Capscrew, Hex Head, Flanged 3/8-16 x 1
Bracket, Steering Cable, RH
Bracket, Steering Cable, LH
Screw, Hex Head 1/4-20 x 3/8
Screw, Hex Head 5/16-18 x 1/2
Link, Steering Yoke

Yoke, Steering

Pin, Steering Lever

Bellcrank

Bracket Assembly, LH Steering
Bracket Assembly, RH Steering
Pin, Steering Bellcrank
Retainer, Hairpin

Bracket, Steering

Driver, Wheel

Ring, Wire Retainer

Lobe, Wheel

Slide, Clutch

Spring, Clutch Slide

Lobe, Axle

Key, Square

Washer, Thrust (1")

Bearing, Axle

Spring, Return

Wheel Assembly, 16", Power Steering, RH
Clip, Retainer

Ring, Retaining

Screw, Hex Head 5/16-18 x 5/8

DESCRIPTION

Decal, Danger

Decal, Husqgvarna

Decal, Danger, Deflector
Decal, Danger

Decal, Husqvarna, 1130SBE
Decal, Instruction

Decal, Speed Control
Decal, Remote Deflector
Decal, LH Trigger

Decal, RH Trigger

Decal, Husqgvarna, Crown
Owner’s Manual, English
Owner's Manual, French

1 inch = 25.4 mm

IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.
Failure to do so could be hazardous, damage your snow thrower and void your warranty.

31



/00C €c¢-18¢€8 IeS
69282 ON ‘@nojleyo
peoy 9jjinsalels 6veL
VNHYVADSNH

‘Bale INoA ul Jsjeap e 10} g9AMSNH-008-1 Bules Aq Jo Aioyoaip suoydsisl [oo| auy jo sabed
MOJ[BA,, 8U} yBnolyy pa1eoo| Ajjewou aq ued Jsjeap euleAbsny pazuoyine uy Ajueliem siyy Aq palanod jou
aue sabieyo Alsnijep pue dn-yold ‘esuadxe s Joumo 8y} Je palaAlep aq isnw jonpoid ay] "ainjie} Jo wajqoid
jeuonesado ayy jo a1ep woly sAep (0g) AUyl ueyy Jaje| ou Ysuuew Ajpwiy e ul Ja[eap euseAbsnH pazioy}
-Ne Ue 0] PaIBAIBP 8 1SNW dAIId8ep aq 0} panaljeq jonpold ey} ‘Ajueirem sy} Jo JydUSQ Y} UIBIJO O]

1e[eap Buyes ayi Jo
SSsaippe pue sweu 8)e|dwod pue 4aquinu [euss ‘Jaquinu [gpow ‘paseyaind ajep apnjoul isnw jooid siy] “8oIA
-18s Ajue.liem urelqo o} Jep.o Ul Js[esp euieAbsnH pazioyine sy} 0} payussald aq isnw aseyoaind o J0old

"90IAI8S 8|es-1sod a1eyl|ioe) 0} pue Ajueliem sy} WIRUOD 0} Jeplo ul aseyoind Jo ayep sy} woy
sAep (01) ua1 uIyIM pajiew aq pinoys peo siy ] Auedwo) uspies) B 18104 euieAbsNH 0} pajiew pue o paj|i
Apadoud si pien uonensibay Aueiepp 8U) 1ey) ulensd axew 0} Ajjigisuodsal s Jajesq pue s JaumQ auyy st}

NOILVHIAISNOD ALNVHHVM NIV190 Ol 34NA300Hd :9 NOILO3S

"JaWOISNO 8y} Yyum Ajajos sisal ‘g uoloas ul paureldxe se ‘eseya.nd jo
J00Id "uonen[eAd 1o} Jajeap euleAbsnH pazioyine ue 0} S| Se PaIdAlep INg ‘pasn aq jou pinoys jonpoid ay)
4n220 a.in|ie} 10 wa|qo.d jeuonesado ue pjnoys ‘fenuew s Joyesad/s JBUmMQ dU} JO UOI08S SoUBUSUIEW BY} Ul
uanm se deaydn jeiauab pue abeiols ‘uonesado ‘@oueUSIUEW ‘94BD S|qEUOSESI IGIYXa ISNW 1onpoid ay |

S3AILTIFISNOdS3H HINOLSND :S NOILO3S

"8]e]s 0] 9)e)s woly Area yoiym sjybu Jayio aney osje Aew noA pue ‘syybu [ebs) oioads nok
sanlb Ajuessem siy] ‘noA o) Aidde jou Aew suoisnjoxe Jo suoneywl 8Aoge 8y} os ‘sise| Ajuelsem paljdwi ue
Buoj moy uo suonenwi| Jo ‘sabewep [eluanbasuod Jo [BjUBPIOUI JO UOISN|OXS SU} MOJ|[e 10U Op S8Je)ls aWos

'S10NA0Hd d34NLOVANNYIN A1SNOIATHd 31vAddn OL NOILvOIT80 INNSSY LON S30d ANV
‘JOILON LNOHLIM LONAOHd IHL 40 NOISIA IHL IAOHANI HO IONVHO OL 1HOIH FHL SIAHIS
-34 YNYVADSNH 1ININILVLS ALNYHHVM A3LIAIMT IHL NI d3NI43d SY dOldad ALNVHHVM IHL
OL NOILY"dNA NI d3LIAIT SI SLONAOHd 3S3HL NO 3SOddNd "HY1NJILHVd V HOd SSANLId HO ALl
“NGVLINVHOHIN 40 ALNVHHVYM d3IMdINT ANV ‘MY 318V0ITddY A9 d31I9IHOHd INJ1X3 IHL OL
1d430X3 S10NA0Hd 3STHL NO ALNVHHYM A3INdINI HO SSAHdX3 ANV 40 HOV3HE HO4 S3OVIANVA
IVILNINOISNOD HO TVLNIAIONI ANV HO4 374VI1 39 LON T1VHS YNUVYADSNH 'H3ISYHOUNd FHL
40 AQ3N3H 3AISNTOXT IHL SI ALNVYHHVM SIHL H3ANN d3dIAOHd SY INJW3DV1d3d HO divd3d

‘anoqe 8y} Jo Aue Jaye Bulunooo asn panunuod o} anp sjusuodwod Jo sped o) abewep [euomppy (v)
110 Sme|
a|qeoldde Aue yum Ajdwod o} |rey 03 1onpoud eyl sesned Jo ‘Aljiqelnp Jo ‘Aleyes ‘uoljesado ‘@ouewlio)

-lad s,Jonpoid 8y} syoaye Jo jonpold 8y} Jo 8sn papuaiul 8y} aBueyd yey) suolyesyIpow 1o suoneldly(g)
‘eulenbsny Ag paysiuiny 1@ays uoi

-onJisul Jo [enuew s JoyesadQ/s JaumQ 8y} Yiim 9oUBplodde Ul Hun 8y} urelurew Jo ajesado o} ainjie4(g)
‘s)igey asn Jo abeIo}s 1081100Ul 0} 8NP UONOBSI 8SI9APE Aue 10 ‘UOIS0.I0D

1snJ ‘alnisiow ‘saAlseige ‘UIp ‘|any ajels Buipnjoul ‘108)6au pue aousbijbau ‘esnsiw ‘esnge ‘WUapIoay/(L)

:Buimoljo} auy woly Buiynsal sjosjep o} ajqeolddeur aq |jeys Ajuesem siy

SNOILVLINIT ANV SNOILdIOX3 ‘¥ NOILO3S

INJNTIVIS ALNVHHVM

Jainoejnuew auibus Aued paiyy Ag painioejnuew ase yoym
suonenbal yd3 pue [|-43]11-g4dvD uim Aidwoo o} Alessaoau sjusuodwod walsAg 0uo) uolssiwg(g)

pue ‘Jainjoejnuew 8y} o} Juas aq pinoys Aues
-lem Joj swied [[e ‘Aiuesiem e sanlb yoiym Aued paiyl e Ag palanod ale sjuswyoeie uapleb pue ume(y)

‘1ainjoejnuew ajendoidde ay) 0} JUaS 8q ISNW SWIe|D ||e ‘aseyd

-Ind jo awi} 8y} ye paiiddns uonew.ojur 3onpoid ayy yum Bunm ur papinoid se Ajueliem s ainjoejnuew
aAoadsal sy} Aq palanod ale swa) 8say) ‘euleAbsny Ag painjoeinuew jou swalsAs aAup pue aulbu3(g)
1yb1| 18|01ARIYN 0} BNP [BLI8TEW JO UOIIRIO|00SIP [ednieN(2)

‘saul} pue sadoJ Japess ‘sbnid yieds ‘ureyo

mes ‘sbulids puimal ‘sjueougn) ‘sieq apinb ‘siayy ‘sqinq ‘sieldepe ape|q ‘sepe|q ‘s}aq ‘0} pauwl| Jou
g ‘Buipnjour ‘esn Jeinbai [ewsou ybnoayy UIOM BWOI8] YOIUM SWa) SdUBUSIUMBW JOWOISNO [BWION(})
:Auestem siyy Aq paianod jou ase sway Buimolos sy

‘pouiad Ajuelrem ay) Buunp diysuewsom Jo [eLsew Ul }99)ap e Jo asnedsaq s|ie}
suodwod e yi Joge| Jo sped Joy abieyd Inoyum syusuodwiod aAioajep adeldail Jo Jiedal [|im euseAbsnHy

'swayl Aejdsip pue s|oo} ‘sureyd pue sleq Buipnjoul sel0ssaooe ‘sped usweoeidey :Ajuessepy Aeq og

‘Aueliem Japun palonod
j0U S| J00q/|osedde aApoejoid By} JO 1} BY] [oge| a1ed 8y} uo Jainyoenuew ay) Aq pajels se pamoj|o) aq
1SNW SUOIIONJISU| BOUBUSUMRW PUE 8Jed ||y "WIOo) Wiejd Ajueliem e yim apoley) 0} paulnial aq isnw 1on
-poid AueLiem Japun palonod Jou SI 8Snge JO Jes} ‘Jeam [BuwloN "dIySuBWNIOM pue [elia}ew ul S}0a)ep o}
aseyoind [euiblio s awo}sNo 8y} Jo a1ep sy} wouj Ajueliem Aep-06 e salled |aseddy Alejes euseabsny

‘UIe18Y PapIAcId SSIMIBYI0 Se 1d80%Xa
35N 10 s850dINd BUPNPOoId SWOJUT JO [euolssajoid Teuonniisul [eloJalwiwiod Jo} pasn jonpoid euseAbsnH
Aue Jo weawdinbs pn} [el0I8WWOD pue SIOMOW PUIYSd-Yem 009 B 08S SOI8S [9pOoW ‘SI9MOIY} MOUS ‘SID
-unud sjod ‘smes sjod ‘siepuub dwnis ‘sie1nd Jamod ‘smes ureyd “4emoly diewolny :Ayuerep Aeq 06

‘syluow 9 1841 8yl Buunp usweoe|des %00} Yim Aueuem palwi pajeiold Jesk-auo e aaey salsneg

“3SN 10 Sesodind BUdNPOJd SWODUI JO [BUOISS8j0Jd TeUONNIISUl [el0I8lWiod 10} pasn SwiolsAs
uoN8||00 JsIsse-1emod ‘siewiwiny 8Bpay ‘siemolq pjey puey ‘siemolq 3oedxyoeq ‘siebpae yons ‘siawwiy Bul
-18A0Y ‘smes Bulies|o ‘sispnoysniq ‘siewiwL) ||y “8SN BUPNpoId 8WOoJUI-UOU JO [BUONIISUI-UOU TeUoISSo}
-01d-UOU "[efoJaWiod-UouU 10} smes ajod pue sieunid ajod “4opuub dwinis ‘siepnd Jomod :Ajueliepp Jeaa |

"aseyoind jo awiy
e pajiddns uopewuoul onpoid yum Ajuerem aresedas e panledal sey Jaseyoind ayy Yolym 1o} siainjoey
-nuew auibus Aued paiyy Aq painjoeinuew swaisAs auibus jo ped ale yolym sjusuodwod asoy} Joy j3daoxs
‘suonenbal yd3 pue ||-43[1L-gdvO yum Aldwoo o} Aresseosu sjusuodwod walsAs [0Jju0d uolssiwg

‘paTers ueiay Se 1d80X8 8sn bupnpoid 8WOooUIUOU JO [BUORNISUIUOU ‘[eUOISSaj0IdUoU "Teioisioouou
10} SwalsAs Uo1199)|09 Jsisse-lamod pue sjonpoid [eoujos|e ‘siewwiy abpay ‘siemo|q yoedxyoeq ‘siemo|q
playpuBy ‘SIaMO|q MOUS ‘Smes Bulies|o ‘SIelNoysSNIQ ‘SIsWWL) ‘SMES UIeyd ‘SIa||i} ‘SISMOW pulyaq 3[em
‘sio10e.) UspIeb pue pieA ‘siemow ume| Buiply Jemoly dewoNy :Ajueiiepy TVIDOHININOD-NON JeaA 2

uswdinba erosewwos Buibebus punolb pue ‘syjem
BaJe 8pIM ‘siapll uiny olez—juawdinbg pn| [elolawwo) euleabsny :Ajuesep-TvVIOHIWNOD 1edA 2

(Spuiyag-y/em [eloJawwo) pue sisply uinl 01o7 uo) sajpulds :Ajueliep Jeap €

'10npoJd pjo
puey uo sajnpow pue sjiod uomubl ‘syeys Jewwy ‘ebexealq isurebe saun Ja|i ||y :AJuBLIBA\ SWINAN
:Mo[eq Yuoj 18s se 1onpoid 8y} Jo pouad
Ruenepn, ayy Joj aseyoind Jo a1ep ay} wodj diysuewsiom pue [elsjew Ul sjoejep wolj 9aJ) 8q 0} Joseyd
-ind euibuo ayy o} Jonpoid euseabsny sjuesem (;euteabsnH,) Auedwod uspies) R 1sei04 euseabsnH

euJenbsnH {)

Printed in U.S.A.

532 41 51-97 Rev2 09.26.07 TH



	Repair Parts
	Auger Housing / Impeller Assm
	Control Panel / Discharge Chute
	Handles / Headlight
	Drive
	Chassis / Engine / Pulleys
	Wheels / Decals

	Warranty Statement



